MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG

CERTIFEDR

JOHOR DARUL TAKZHM, MALAYSIA . 150 900%
Tel: 4607-26186888  Fax, +807-2519999  E-mall: info@panteshsselloy.com CSEiedie ] cer s tosoa
e L I o
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 o PR s 1
Customer: Unimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4198
Product: Welded Austenitic Stainless Steel Fitting Date, 22 Jan 2021
PO No, Invoice No, Product Specification Dimension & Inspestion Specification Delivery Condition
APO-2101-0043 L0D001 1121 e 1o ASHE B16.2- 18/ SGSOTIQ”A’Qggﬂ’ﬁ%OM TZOIASME | gotion Treated, Fickled-Passivated

Heat No. Product & Size Q:.lpac:;t;ty Materlal Grade Visua!égm:}r;stllgg I P Remarks

JG148-1 3 Xzt SCH 10s CON-REDUCER 20 WR304/3041L-WY PASSED -
J5A420-01-112CR 3" X2t SCH 10s CON-REDUCER 178 WP304/304L-YY PASSED -
IYA101-01-112CR 3" Xz SCH 10s CON-REDUCER 42 WP3047304L-W PASSED -

JGE100-1 3 X212 SCH 10s CON-REDUCER 23 WP304/304L-W PASSED -

JG1001 4 Xz SCH 10s CON-REDUCER G0 WE304/304L-W PASSED -

Chemical Compesition {%) Tensile Test
Specification Hardness
) . Y8 T8 E
e Cc Si Mn P S Cr Ni PH e WP ) (HRE) Lr:;ggiga;?;z:
Min 0030 [ 100 | 200 | 0.045 [ 0.030 | 2000 [ 11.00 - - - - 90

Heat No. - - - - - 18.00 | 8.00 - 205 515 28 -

JG146-1 0.021 | 041 114 | 0027 | 0002 | 18.256 | 803 | <0.01 352 6565 52 B3 PASSED
JSA420-01-112CR 0.013 | 039 | 147 | 0030 | 0002 | 1804 | 802 | <0.01 349 651 54 82 PASSED
IYA101-C1-112CR 0023 | 050 | 156 | 0.030 | 0.001 | 18.00 | 800 | <0.01 387 877 50 82 PASSED

JG100-1 0027 | 042 | 1.20 | 0028 | 0.001 | 18.24 | 803 | <0.01 355 654 51 82 PASSED

JG100-1 0027 | 042 | 120 | 0028 | 0.001 | 18.24 | 803 | <001 381 660 55 84 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL I8 FREE FROM MERCURY & RADIOACTIVE CONTAMINATION,
TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : ACD/ YOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MROL175-2015 /180 15156 -2015 & NACE-MRO103-2015

HEAT TREATMENT: SOLUTION TREATED A'l' MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1: Y3 YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION

MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form :FQA-0300 R.4; 16-12-2020
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MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. {733428W)
(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

FTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA

Tel: +507-2610888

Fax: +607-2518989

E-mail: info@pantechssalloy com

hitp:/ www.pantech-groun.com

INSPECTION DQCUMENT: EN 10204: 2004 Type 3.1

1$0 2001

Cert. No.: (509001~
0047465

NEF/ANSI 81 §

MATERIAL MAMUFACTURER ARPROVAL ACCORDING TO

PED 2014/68/E, ANNEX 1, PARA 4.3,
PED CERTIFICATENQ, ¢
0038/PED/MUM/1110006/1

Customer. Unimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4187
Product: Seamless Austenitic Stainless Steel Fitting Date: 22 Jan 2024
PO No, Invoive No, Product Specification Dimensian & Inspectlon Specificalion Delivery Condition
APO-2101-0043 L000011121 e G g | ASMEBI8S -8 TACT Il AGGASEON - 20 /ASHE | solution Treated, Pleded-Passivated
Heat No. Product & Size Q;fcr:)"y Materlal Grade Visualé)?aim;r;ii;: IPM Remarks
HBA321-01-112P 3" SCH 10s CAP 8 WP304/304L-S PASSED -
ITA081-08-102P 3" SCH 10s CAP 1 WP304/304L-8 PASSED -
YAQ74-01-112P 3" SCH 10s CAP 14 WP304/304L-S PASSED -
1YAQ97-01-112P 3" SCH10s CAPR 9 WP304/304L-5 PASSED -
J5131-1 3" SCH 10s CAP 14 WP304/304L-5 PASSED -
JSA420-02-112P 3" SCH 108 CAP 8 WP304/304L-3 PASSED -
Chsmical Compositicn (%) Tenslle Test !
Specification Hardness
c Si Mn P S Cr Ni Fb Yo T ¢ Inter-granular
Max (K8} 7 MPa) (%) (HRE) corrosion test
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 90
Heat No, . - ) . - | 100 | 800 | - 205 | 515 | 28 -
H8A321-01-112P 0.022 038 1.67 0.033 | 0.008 | 18,18 809 | =001 289 628 66 84 PASSED
ITAOB1-08-102P . 0017 | 0.36 132 | 0035 | 0002 | 1817 | 807 [ <001 220 540 81 70 PASSED
IYAO74-01-112P 0.017 0.46 1.59 0.030 | 0.001 18,20 B.10 <0.01 273 &70 42 82 PASSED
IYAD97-01-112P 0.018 0.38 1.58 0.031 0.005 | 18.10 B.OC | <0.01 244 845 54 82 PASSED
JE1531-1 0.018 0.45 1.04 0.030 0.001 18.11 B.01 < 0,01 257 881 49 83 PASSED
JSA420-02-112P 0.013 0.39 117 0.020 0.002 18,04 8,02 <0.01 290 877 49 83 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABCOVE
SPECIFICATION & PURCHASE ORDER,

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.
TENSIL.E REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIRTH 19.2MM FOR 3' ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm}

NOTE:

MADE IN MALAYSIA

STEEL MAKING PROCESS : AOD/ VOD

INTERGRANULAR CORBROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE
HARDNESS ACCORDING TO NACE-MRG175-2015 / IS0 15156 -2015 & NACE-MR0103-20135
HEAT TREATMENT: SOLUTION TREATED AT MENIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS
*1. Y8 YIELD STRENGTH  TS: TENSILE 3STRENGTH  E: ELONGATION
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form :FQA-030b R.4; 16-12-2020




MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, g LQ
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG E y
s s JOHOR DARUL TAKZIM, MALAYSIA 180 %001
Tel: +607-2516886  Fax: +607-2519898  E-mail: info@pentechssalloy.com NeE ANl &1 e ot
'plg.h;u';: . D:\;T;;AE‘ SPAN/ERI/300- SIRIM hitp:f vevnw.pentech-group.com MATERIAL MANUFACTURER APPAOVAL ACCORDING TO
10/553/A/\0-4 Cert, No.t 005075 PED 2014/68/EU, ANNEX 1, PARA 4.3,
. . PED CERTIFICATE NO, !
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 O3B/PED/MUM/AL10006/1
Customer: Unimech Engineering (M) Sdn Bhd Certlficata No.  PSA2-FT-4196
Product: Welded Austenitic Stainless Steel Fitting Date: 22 Jan 2024
PO No. Invoice No, Product Speciflcation Dimension & Inspection Specification Delivery Condition
ASTM A403/A403M - 20/ ASME B16.9- 18/ ASTM ASEQ/ASB0M - 20 / ASME . . )
APO-2010-0087 Loo0011120 ASME SA 403/SA403M - 13 SA SB0/SATBOM - 19 Solution Treated, Pickled-Passivated
Heat No. Product & Size Quantty Material Grade Visualf Dim_ension IEM Remarks
{pcs) Examination
IGAQ33-01-112LR 114" SCH 10s 90° LR ELBOW 828 WP304/304L-W PASSED -
Chemical Composition (%) Tensile Test
Spacification Hardness
C Si M P S c Ni Pb b Ik £
i n r ! Inter-granular
0,
Max (k5: / MPa) (%) (HRE} corrosion test
Min 0.030 1.00 2.00 0045 | 0.03¢ | 2000 | 11.00 - - - - 90
Heat No, B - - - - 18.00 8.00 - 205 518 28
IGA033-01-112LR 0018 | 0.50 112 | 0028 [ 0002 | 1834 | 803 | <001 462 670 51 82 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER,
AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TQ ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE, LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD
PIFE RAW MATERIAL - WELDED BY ELECTRIC FUSTON WELDING PROCESS WITH NO FILLER METAL

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE & N.LUY@S\

HARDNESS ACCORDING TO NACE-MRO175-2015 / ISO 15156 -2015 & NACE-MRO103-2015 "”U!A
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER %
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS (IASSANUDOIN/ o

5 &
1

*1: Y8 YIELD STRENGTH  T$: TENSILE STRENGTH  E: ELONGATION Lj{d ofQuallty ASSW

MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form :FQA-0306 R 4, 16-12-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. {733428W)
{AMENMBER GF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, EI
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG NSF %
JOHOR DARUL TAKZIM, MALAYSIA — 150 9001
. Tel: +B07-2518888  Fax: +B07-2519989  E-mal: Info@pantechssalloy com NPt ot low 1508001
s ;;\EI:D:;\:'I[r:;,a‘\:l‘:‘;[:nw,’l;ll;‘ag[iu " SIRIM hitp:/f vrvw.pentach-group.com MEATERIAL MANUEACTURER APPROVAL ACCORDING TO
mfssam,tu:r-d Cart, Mo.: PCOO5078 PED 2014/G8/EU, ANNEX 1, PARA 4.5,
, : PED CERTIFICATE NO. ;
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 AR L Aoo0s/1
Customer: Unimech Engineering {M) Sdn Bhd Cerlificate No:  PSA2-FT-4182
Product: Welded Austenitic Stainless Steel Fitting Date: 14 Jan 2021
PO No, nvoice No, Product Specification Dimension & inspaction Specification Delivery Gondition
. ASTM A403/A403M - 20/ ASME B18.9 - 18/ ASTM ASBI/ASE0M - 20 f ASME . . .
APC-2010-0067 LO0001 1052 ASME SA £03/SA403M - 19 SA 9B0/SAIECM - 18 Scelution Treated, Pickled-Passivated
Meat No. Product & Slze Quantity Material Grade Visual / Dimensian { PMI Remarks
(pes) Examination
JGOg3-1 4" X 3" SCH 10s CON-REDUGCER 18 WP304/304L-W PASSED -
Chemicat Compos|tion (%) Tensile Test ™
Specification Hardness
c Si M P 3 o] Ni Pk ‘8 ® §
‘ n r ! Inter-granular
0,
Max (KSH/ MPa) (%) {HRB) comrosion teal
Min 0.030 1.00 2.00 0.045 | 0,030 | 20.00 | 11.00 - - - - 80
Heat Mo, - - - - - 18.00 | 8.00 - 208 515 28 -
JE083-1 0,024 0.40 1147 g.028 0.002 18.10 3.02 <001 353 862 53 83 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF TLE ABOVE
SPECIFICATION & PURCHASE ORDER,

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 1S FREE TROM MERCURY & RADICACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mim)

NOTE MADE IN MALAYSIA STREL MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO175-2015 /180 15156 -2015 & NACE-MRG103-2015

HEAT TREATMENT. SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALY SIS

*IYS YIELD STRENGTH - TS TENSILE STRENGTI{  E: ELONGA'TION

MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Fonn [FQA-030b R4 18-12.2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(AMEMBER OF PANTECH GRCGUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN FLATINUM UTAMA, - g I_Q
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG NSF % :
k3
i, JOHOR DARUL TAKZIM, MALAYSIA N 150 9001

- -
; ) Bt .
{’“@/ Tel: +607-2518888  Fax; +607-2519899  E-mall: info@pantechssalioy.com | Serumocic et o

hittp 4/ wwaw. pantech-groLp,com

ey A PR sy UoHrgurs

oS s
INSPECTION DOGUMENT: EN 10204: 2004 Type 3.1 oS P9854
Customner Unimech Engineering (M) Sdn Bhd Certificate No:  PSAZ-FT-4181
Product: Weldad Austenitic Stainless Steel Fitting ‘ Date: 14 Jan 2021
PO No. Inveolee No. Product Specification Dimension & nspectlon Specification Delivery Condition
APO-2010-0087 |- LOOGOT4062 paaHATUPAOOH 201 | ASWEB15S- s D ohageDASOOM - 20 TASVE | Saluton Treated, Pickied-Passivated
Heat No. Product & Size Cl(u;[:wst)ily Material Grade Visualé)([);m;r:z:gg fPMI Remarks
IDA268.01-T12LR 1" SCH 10s 90° LR ELBOW 1000 WP304/304.-W PASSED -
IGAD24-01-112LR |- 144" SCH 108 90° LR ELBOW 548 WP304/304|-W PASSED -
1GAD24-01-182LR 11/4" 5CH 10s 90° LR ELBOW 10 WP304/304L-W PASSED -
IYA131-01-1121.R 11/4" SCH 10s 90° LR ELBOW 14 WP304/3041.-W PASSED -
JBAD77-01-112LR 11" SCH 108 g90° LR ELBOW 865 WR304/304L0 PASSED -
JGAT13-01-112LR 11/2" SCH 10s 20° LR ELBOW 15 WP 304/304L-\ PASSED -
JGATTB-01-1M2LR 112" SCH 10s 90° LR ELBOW 37 WP304/304L-W FASSED -
JG106-1 4" X 2" SCH 10s CON-REDUCER 50 WWRP304/304L- PASSED -
JGogz-1 A SCH 10s CON-REDUCER 34 WP304/304L-W PASSED -
JGOBE-1 4" % 3" SCH 10s CON-REDUCER 160 WWP304/304L -\ PASSED -
Chemica! Compositian (%) Tensile Test ™
Specification Hardness
G Si Mn P 3 Cr i [ '8 s : Inter- |
Max K81/ MPe) (%) (HRE) corrogifnntjez;
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 80
Heat No - - - - - 18.00 8.00 - 205 515 28 -
IDA268-01-112LR O<024N 0.37_ 1.126 D.OSU‘ 0.010 18.21 8.02 e 0.0% 389 657 55 . §2 FASSED
1GA024-01-112LR 0.024 0.40 1.41 0.026 0.002 18.53‘2 8.04 < 0.01 401 668 47 82 PASSED
|1GA0Z4-01-182LR 0.024 0.40 1.41 0.026 | 0.002 18.32 8.04 < 0.01 401 668 47 82 PASSED
YA131-01-112LR Q.021 0.48 1,60 0.031 | 0.002 18,20 8.10 < 0,01 382 697 63 81 PASSED
JGADY7-01-112LR 0.020 0.48 1.16 0.028 0.001 18,20 8.02 < Q.01 418 877 47 a5 FASBED
JGAT13-01-112LR 0.024 0.40 1.14 0028 0.002 18.14 8.03 <0.01 373 886 52 82 PASSED
JGA1168-01-112LR 0.024 0.4¢ 1.14 0.026 0.002 18.14 8.03 <0.04 363 877 48 8z FASSED
JG106-1 0.024 Q.50 1.16 0.028 0.001 18.10 8.04 <0.M 337 847 80 82 PASSED
JGos2-1 0.022 041 1.13 0.028 0.002 18.18 8.01 <0.M 3683 842 51 86 PASSED
JGO8s1 0.023 0.40 1.18 0.025 Q.002 18,12 803 <0.01 376 874 48 84 PASSED

WEHERERY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MAMUFACTUREL, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
ATION & PURCHASE ORDER;

AND WAS FOUND BATISFILED TO THE REQUIREMENTS MATERIAL I8 FREE FROM MERCURY & RADIOACTIVE CONTAMINATION

TENSILE REQUIREMENT CONFORMS TG ASTM A370-12a STANDARD. SPECIMEN GAUGE WIDTH 19 2MM FOR 3" ABOVE & 3" BELOW DONE 8IMULATION TEST FROM PIPE, LONGITUDINAL

DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE MADE TN MALAYS[A STEEL MAKING PROCESS  AOQL/ VOD

PIPL RAW MATERIAL - WELIDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MR0175-2015 / [SO 15156 -201 5 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1 030°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

i A /ey
"1 ¥S YIRLD $TRENGTH  TS: TENSILE STRENGTH  F: ELONGATION Head f%\ilyAssu&&W

MATERIAL CONFORMS TO THE SPECIFICATION ! STANDARD SHOWN

Form (FQA-0300 R 4, 16-12-2020
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MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN, BHD. (733428W)
{AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

FTD 204334, JALAN PLATINUM UTAMA, t:!: LQ
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG NSF E ]
JOHOR DARUL TAKZIM, MALAYSIA . 150 2001
Tel: +607-2618888  Fax: +607-2519999  E-mail: info@pantechssalloy.com | N Ce"'m;ff:mi‘
N 118 PR L SR 1M hittp:/7 wnw. pantechi-graup.com MATERIAL MANUFACTURER APPROVAL ACCORDING O
107553/ Cert, Noi; PCODSQ7E PED 2014/68/€U, ANNEX 1, PARA 4.3,
= ) ’ PED CERTIFICATE NO. :
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 00382 B/ MU/ 11090571
Customnar, Unimech Engineering (M) Sdn Bhd - Certificate No:  PSAZ-FT-4190
Product; Seamless Austenitic Stainless Steel Fitting Date: 14 Jan 2021
PO No. Invoice No. Product Specification Cimension & Inspection Specification Delivery Condition
. ASTM A403/A403M - 20/ ASME B18,2 - 18 / ASTM A960/A360M - 20/ ASME . ) :
B - I M
ARQO-2010-0087 1000011082 ASME SA 403/3A403M - 19 SA GE0/SAGEOM - 19 Solution Treated, Pickled-Passivated
Quantity Visual / Bimenslon / PMI
Heat Nao, Product & Slze (pes) Materlal Grade Examination Remarks
JOA001.01-102LR 1/2" SCH 108 90° LR ELBOW 349 WP304/304L-5 PASSED -
Cheamical Composition (%) Tensile Test ™
Specification Hardness
h C Si M P 5 C Ni I s T :
T | n r ! Inter-granular
q,
Max \ WSt/ MPa) (%) {HRE) corroslon test
Mir 0.030 1.00 2.00 0.045 | 0.030 | 20,00 | 11.00 - - - - 90
Heat No, - - o - - 18,00 8.00 - 205 515 28 -
JOADGT-1-1021.R 0.025 0.32 1.08 0,032 0.002 18.17 8.07 < 0,01 251 GO0 55 7 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFTCATION & PURCHASE ORDER,

AND WAS FOUND SATISFIED TQ) THE REQUIREMENTS, MATERIAL IS FREE FROM MERCURY & RADICACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIVEN GAUGE WIDTH 19.2MM FOR 2" ABOVE & 3" BELOW DONE 3IMULATION TEST FROM PIFE, LONGITUDINAL
IMRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AQD/ YOD

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

ITARDNESS ACCORDING TO NACE-MRG175-2015 /180 15150 -2015 & NACE-MRO103-2015

HEAT TREATMENT: SCLUTION TREATEDR AT MINIMUM §0530°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S MEAT ANALYSIS

MATERIAL CONFORMS TO THE SPECIFICATION 7 STANDARD SHOWN

3
FLOYS YIELD STRENGTH T8 TENSILE STRENGTH I ELONGATION yl‘ Qwit\;' Msura}%‘/

Farm FRA-030b R.4: 16-12-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIAY
PTD 2042334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG

150 9001

CERTIFIED

{N,,«M% JOHOR DARUL TAKZIM, MALAYSIA
“‘@“ Tel: +607-258888  Fax: +607-2518099  E-mail; info@psntechssalloy.com o ert Mo 1os00:
NN;;. ;‘m PENDAFTARAN : SIRIM hitp:// waww. pariech-group.com MATERIAL MANUFACTURER APPROVAL ACCORDING TO
10/553/8/ -1 Cert, Ne.: PCOD5078 PED 2014/68/EU, ANNEX 1, PARA 4.3,
. . PED CERTIFICATE NQ. ¢
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 Q033/PEDMUM/H10008/1
Customer: Unimech Engineering (M) Scin Bhd Certificate No.  PSA2-FT-4193
Product: Walded Austenitic Stainless Steei Fitting Date: 18 Jan 2021
PO No, Involce No. Product Specification Dimension & inspaction Specification Dellvery Cenditlon
ASTM A403/A403M « 20/ ASME B18.9 - 18/ ASTM A9B0/ABE0M - 20 / ASME . .
APQ-2011-0175 1.000011080 ASME SA 403/SA403M - 19 SA SB0/SADBOM - 19 Solution Treated, PIckIed-Pgaswated
. Quantity . Visual / Dimension / PMI
Heat No. Proguct & Size {ncs) Waterial Grade Examination Remarks
JGO8D-1 4 Xz 8CH 10s CON-REDUCER 52 WP304/304L-W PASSED -
Chemical Composition (%) Tensile Test ™
Specification Hardness
c Si M P S c Ni Pb b T 5
' i r | : Inter-granular
i}
Max (i / MPa) (%) (HRE} corresion test
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 90
Haat No, - - - . - 18.00 8.00 - 205 515 28 -
JGO§0-1 4.018 0.10 1.10 0,025 0.003 18.22 8.03 < 0.0 350 653 44 83 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, $AMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERTAL 18 FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TO ASTM A370-123 STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3' BELOW DONE SIMULATION TEST FROM PIPE, LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" {30mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS ; AOD / V0D

PIPE RAW MATERIAL - WELDED BY ELECTRIC #USION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MR0} 75-2015 /150 15156 -2015 & NACE-MR0103-20135

HEAT TREATMENT: SOLUTICN TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

#1:YS: YIELD STRENGTH  TS: TENSILE §TRENGTH  E: ELONGATION He
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Fomn :FQA-0300 R.4; 16-12-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

{AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG

CERTIFIED

C

JOHOR DARUL TAKZIM, MALAYSIA 1$Q:9001:
Tel: +807-2518888  Fax: +607-2519999  E-mall; info@pantechssalloy.com e, cart Mo osot:

Borishiniove Prriil g ~REGH S
NO, SIPL PENDAFTARAN : SPAN/BP|/300-
10/553/8 /-4

SIAIM http:df waww.pantech-group.com
Cert. No.: PCOA5078

MATERIALMANUFACTURER APPROVAL ACCORDING TQ
PED 2014/88/EU, ANNEX L, PARA 4.3,
PED CERTIFICATE NG, ¢
G03B/PED/MUM/1110006/1

INSPECTION DOCUMENT: EN 10204; 2004 Type 3.1

Certificate No:  PSA2-FT-4150

Customer: Unimmech Engineering (M) Sdn Bhd
Product: Welded Austenitic Stainless Stee! Fitting Date: 16 Dsc 2020
PC Ne. Invoice Nuo, Preduct Specification Dimension & Inspection Specification Delivery Conditlon
APO-2011-0175 000010875 (AT IS0 20/ | ASME B89 o conaraaa S80M - 20 1 ASME | gaiusion Treatsd, Plckled-Passivated
Heat No, Product & Size QFPEGT;W Materlal Crade \ﬁsualégmm&:;&r‘: 1 PHI Remarks
IYA101-01-1820R Xzt SCH 10s CON-REDUCER 10 WP304/304L-\W PABSED -
IYA118-01-112CR 3" X2 12" SCH 10s CON-REDUCER 35 WP304/304L-W PABSED -
FSAQ7B-02-182CR 4" X21/2" SCH 10s CON-REDUCER 4 WP304/304L-W PASSED -
GS8A136-02-112CR 4" X212 5CH 10s CON-REBUCER g WP304/304L-W PASSED -
YA094-01-112CR an Rz e SCH 10s CON-REDUCER 15 WP304/304L-W PASSED -
JG103-1 5" X 4" SCH 10s CON-REDUCER 110 WP304/304L-W PASSED .
Chemical Composition (%) Tensiie Test '
Specification Hardness
c Si Mn P 8 Cr Ni Ph Y8 I § Inter-granul
W | o | e | e
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 90
Heat No, - - - - . 18.00 | 8.00 - 205 515 28 -
IYA101-01-182CR 0023 0.50 1.66 0.030. 0.001 18.00 800 | <0.01 367 &77 50 82 PASSED
YA119-01-112CR 0.024 0.52 1.60 0,030 0.001‘ 18,10 8.00 | <0.01 343 647 59 83 PASSED
FSAQ7B-02-182CR 0.020 0.41 1.54 0,038 | C.001 18.07 828 | <0.01 344 598 63 a3 PASSED
{35A136-02-112CR 0.029 .29 1,16 0.038 | 0.003 18.48 8.18 | < 0.01 266 844 53 a2 PASSED
IYA084-01-1120R 0.019 0.52 157 0,029 0.002 18,10 8.00 < 0.01 338 845 55 82 PASSED
JE103-1 0.023 048 1.17 0.028 | 0.002 18,09 8.02 | =<0.01|. 357 369 81 81 FASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED TN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL IS FREE FRGM MERCURY & RADIQACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370+12a STANDARD, SPECTMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, SAUGE LENGTH 2" (30mm)

NOTE: MADE IN MALAYSIA STHEL MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACB-MRO175-2015 / ISQ 15156 -2015 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITICN CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

Pl MANAGER
T HASSANUDDI 2 &2
) Wi

1
N

*1: YS! YIELD STRENGTH  TS: TENSILE STRENGTH E: ELONGATION
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN
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Form FQA-G30b R.4; 16-12-2020



" MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA
Tal: +607-2518888  Fax:+B607-2519999  E-mail: Info@pantechssalloy.com MSE/ANS! B

ERTIFIED

:

.U g
150 8041,
Cert, No.; 1505001~
0047465

Yo Prinbido | foeers hitp:#f www.pantech-group.com
NO. S1IL PENDAFTARAN ! SPAN/BPI/300- SIRIM P P group MATERIAL MANUFACTURER APPROVAL ACCORDING TO

10/555/A/W-4 Cert. do.; PCOO5078 PED Z014/68/EU, AMMEX 1, PARA 4.3,
. , PER CERTIFICATE HO. !
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 0038/PED/MUI/1110006/1
Customen Unimech Engineeritg (M) S8dn Bhd Certificate No:  PSA2-FT-4163
Product: Welded Austenitic Stainless Steel Fitting Date: 29 Dec 2020
PO No. Invoice No, Product Specification Dimenslon & Inspection Specification ‘ Delivery Condition
ASTM A403/A403M - 20/ ASME B18.9 ~ 13 / ASTM A960/A960M - 20 / ASME ’ !
APRQ-2012-0081 LOD0010878 ASME SA 403/SA402M - 18 SA 950/SAZE0M - 18 Solution Treeted, Pickled-Passivated
Heal Mo, Product & Size Quantity Materlal Grade Visual / Dimenslon / PMI Remarks
(pcs) Examination
JSA427-03-112LR 14" SCH 10s 90° LR ELBOW 2 WPR304/304L-W PASSED -
IEAZE7-03-112Lr 14" SCH 10s " 45° Lr ELBOW 4 WP304/304L-W PASSED -
Chemical Composition (%} Tensils Test ™
Specification Hardness
G Si i P 5 C Ni Pl e T8 :
| f r ‘ Inter-granular
Max (st / MPa) k) (HRE) corrosion test
Min 0.030 | 1.00 2.00 | 0.045 | 0030 | 20,00 | 11.00 - - - - o0
Heat No. - - - - - 18.00 | 8.00 - 205 515 28 -
J8A427-03-112LR 0.017 0.50 1.18 0.031 0.001 18,08 8.01 < 0.01 337 651 55 7 PASSED
IEA267-03-112Lr 0.019 0,36 1.14 0.040 Q.006 .| 18.07 302 <001} 317 572 80 79 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED TN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASL ORDER,
AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 1S FREE FROM MERCURY & RADICACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ARBOVE & 3" BELOW DONE SIMULATION TEST FROM PIRE, LONGITURINAL
DIRECTION, GAUGE LENGTH 2" (50inm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MRO173-2015 /130 15156 2015 & NACE-MRO103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPTDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*10Y8: YIELD STRENGTH T8 TENSILE STRENGTH  E: ELONGATION
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form {FQA-030b R.4; 16-12-2020



